
1



1

SAN JOSE WATER 
QUALITY MANAGEMENT SYSTEM MANUAL 

 This manual is the primary document that defines the Quality Management System 
(QMS) of SAN JOSE DEL MONTE CITY WATER DISTRICT  (SAN JOSE WATER) in compliance with the 
requirements of ISO 9001:2015 standards and demonstrates SAN JOSE WATER policies in ensuring 
quality of its services that meet the requirements of its customers.  It contains a description of 
the Company’s Quality Policy and how its requirements are integrated in the organization’s day-
to-day operations. It also contains how the company relates its quality policy to its commitment of 
providing excellent quality services. 

 This manual also includes a description of the organizational structure, responsibilities, 
procedures and resources of the organization in managing the quality of its services and maintaining 
its quality management system.

 It is a mandatory requirement that all employees  of  SAN JOSE WATER  adhere to the 
Quality Management System.

 The official master copy of this manual resides with the Document Control Custodian. A 
duly authorized user may request for a controlled copy from the Document Control Custodian. This 
manual must not be reproduced in part or otherwise disclosed without the  prior written consent 
of SAN JOSE WATER. All printed copies, and all electronic copies and versions, except the ones 
described above are considered uncontrolled copies.

Approved by:

ENGR. LORETO G. LIMCOLIOC
General Manager



2

TABLE OF CONTENTS
 

APROVAL PAGE

1.0 INTRODUCTION 4
 1.1 San Jose Del Monte City Water District: An Overview
 1.2 Water Sources
  1.2.1 Surface Water
  1.2.2 Groundwater
 1.3 Water Treatment
  1.3.1 Water Treatment Plant No. 1 (WTP1)
  1.3.2 Water Treatment Plant No. 2 (WTP2)
  1.3.3 Groundwater

2.0 DESCRIPTION OF THE COMPANY’S QUALITY MANAGEMENT SYSTEM 12
 2.1 Development of the QMS
 2.2 Definition of Terms

3.0 QUALITY MANAGEMENT SYSTEM DOCUMENTATION 13
 3.1 Documentation Structure 

4.0 CONTEXT OF THE ORGANIZATION 14
 4.1 Understanding the Organization and its Context
 4.2 Review and Actions of the Internal and External Issues
 4.3 Needs and Expectations of Interested Parties
 4.4 Overview of the Quality Management System & Exclusion

5.0 LEADERSHIP AND COMMITMENT 17
 5.1 Leadership and Management Commitment
 5.2 Responsibility, Authority and Communication

6.0 PLANNING OF THE QUALITY MANAGEMENT SYSTEM 20
 6.1 Actions to Address Risks and Opportunities
 6.2 Corporate Quality Objectives Framework
  6.2.1 Planning for QMS Objectives
 6.3 Planning
  6.3.1 Providing Resources  

7.0 SUPPORT  22
 7.1 Management Resources
  7.1.1 Human Resources
  7.1.2 Infrastructure
  7.1.3 Environment for the operation processes
  7.1.4 Control of Monitoring and Measuring Equipment
  7.1.5 Organizational Knowledge
 7.2 Control of Documented Information Procedure



3

8.0 IMPLEMENTATION AND OPERATION OF QUALITY MANAGEMENT SYSTEM 27  
 8.1 Service Realization
  8.1.1 Planning for Service Realization
  8.1.2 Customer Related Process
  8.1.3 Purchasing
  8.1.4 Service Provision  

9.0 MONITORING AND MEASUREMENT OF QMS PERFORMANCE 30
 9.1 Customer Satisfaction
 9.2 Internal Audit
 9.3 Monitoring & Measurement of QMS Processes & Services
 9.4 Control of Non-Conforming Services
 9.5 Analysis of Data
 9.6 Corrective Action
 9.7 Management Review 

ATTACHMENTS
Attachment 1: Quality Policy  37
Attachment 2: Quality Objectives 38
Attachment 3: San Jose Del Monte City Water District Business Process 41
Attachment 4: San Jose Del Monte City Water District Organizational Structure 42
Attachment 5: Functional Chart 43
Attachment 6: Risk Assessment Matrix 44
Attachment 7: Risk Assessment and Treatment Plan 45
Attachment 8: SWOT Analysis 49
Attachment 9: List of  internal documents 53
Attachment 10: List of external documents 55



4

  1.0 INTRODUCTION
  1.1 San Jose Del Monte City Water District: An Overview

SAN JOSE DEL MONTE CITY WATER DISTRICT (San Jose Water) is a government-owned and controlled 
corporation established on July 22, 1980 by virtue of PD 198, as amended, otherwise known as the Provincial 
Water Utilities Act of 1973. It is a Category A water district serving the country’s 19th most populated city, the 
City of San Jose Del Monte in the Province of Bulacan.

San Jose Water started with only 200 service connections, carried over from the old municipal waterworks 
system it replaced. In its early years, San Jose Water was beset with problems typical of small water districts 
such as water turbidity and scarcity, and lack of financial resources to expand the service. As a stop-gap 
measure and to appease the growing discontent of the customers, San Jose Water implemented the Tawid-
Uhaw Project in the early ‘90s - structures made up of two communal metered faucets funded by the local 
government and civic organizations. 

In 1997, San Jose Water completed the construction of its first Water Treatment Plant (WTP) and  the Tawid-
Uhaw Projects were slowly phased out to give way to  individual water connections to the residents of the then 
Municipality of San Jose Del Monte.   San Jose Water’s second treatment plant was completed in 2006.  A third 
water treatment plant with a capacity of 10,000 cum is set to be constructed and expected to be operational 
by the end of 2017.

A total of 50,000 cum raw water from Angat River is treated at the first two treatment plants. The same surface 
water will feed the third treatment plant.

Thirteen deepwell stations augment surface water from Angat River. Another source, the Angat Bulk Water 
Supply Project, provides  San Jose Water with 12,000 cum of treated water per day.

San Jose Water is now one of the largest water districts in the country, serving all 59 barangays in the city. 
It brings safe and potable water through individual piped connection to more than a hundred thousand 
households, equivalent to about 600,000 people or roughly 60% of the city’s population. It expects to cover 
80% of the city within the next two years.

San Jose Water is one of the first five water districts in the country to implement a Septage Management 
Program. In compliance with the provisions of the Clean Water Act of 2004, the city government passed 
an ordinance in 2012 authorizing San Jose Water to collect septage in the city and treat and dispose the 
same according to prevailing environmental standards. By virtue of the ordinance and in compliance with 
the continuing mandamus issued by the Supreme Court for the rehabilitation of Manila Bay, San Jose Water 
constructed a fully mechanized 60 cum-capacity septage treatment plant where septage collected from 
residential and commercial structures in the city is brought and treated.

With the thousands of families being relocated by the national government to the City of San Jose Del Monte, 
San Jose Water is constantly on the look-out for new sources of water. It is currently looking forward to the 
implementation of the Bulacan Bulk Water Supply Project which is expected to boost water supply and allow 
further expansion of water service to a greater number of residents in the city.

In delivering our service, we are guided by our vision, mission, and values statements.



55



6

 1.2  Water Sources

1.2.1 Surface Water 

 MWSS Raw Water Allocation

 San Jose Water has a total raw water allocation of 80,000 cmd from Metropolitan Waterworks 
and Sewerage System (MWSS). The allocated raw water supply comes from the Umiray- 
Angat-Ipo system in Norzagaray, Bulacan. The heart of the system is the Angat Dam, which is 
a multi-purpose dam and is intended for power, irrigation and water supply. To date, San Jose 
Water gets close to 50,000 cm of raw water per day through MWSS’ Aqueduct No. 6 which 
passes adjacent to the Water Treatment Plant Compound of San Jose Water.

 Water from the Angat River through the MWSS aqueduct is processed and treated at 
San Jose Water’s two water treatment plants in Bgy. Minuyan before distribution to the 
concessionaires.

 Water from WTP No. 1 is being pumped to ground reservoir in Fresh Air Booster Station 
(FABS). It will be collected and stored at Sto Niño II steel ground reservoir and Reservoir No. 
4 and distribute it to the concessionaires of Sapang Palay Resettlement Project by gravity.  

 WTP 2 supplies water to areas outside Sapang Palay. The treated water is transmitted and 
stored at Igay Reservoir and then delivered by gravity to the barangays of Tungkong Mangga, 
San Manuel, Maharlika, Graceville, Gaya-gaya, Kaypian, Poblacion, Poblacion 1, Muzon, 
Mulawin, Guijo, Narra, Yakal, Dulong Bayan, and some portions of Sto Cristo.  Water from 
WTP2 is also being pumpled to portions of Barangays Sto. Cristo, Kaybanban and San Isidro.

  The Angat Bulk Water Supply Project (ABWSP)

  The Angat Bulk Water Supply Project (ABWSP) produces 15,000 cmd treated water that 
augments the water requirement for Brgy. Muzon and some portions of Sapang Palay 
Resettlement Area. Brgy. Muzon is the city’s biggest and most populous barangay and also 
the farthest from San Jose Water’s Water Treatment Plants. Water from ABWSP undergoes 
regular chemical, bacteriological, and physical analysis.

 Treated water from ABWSSP passes through transmission lines from Brgy. Donacion, Angat, 
Bulacan to Metrogate San Jose Subdivision, Sapang Palay Proper in San Jose Del Monte. 
Water that is supplied by ABWSSP augments the water requirement of the concessionaires 
in Brgy. Muzon and some areas in SPRP.

1.2.2 Groundwater

 In the early years of its operation, San Jose Water relied primarily on groundwater to 
provide water to its concessionaires. However,  due to  increasing level  of salinity caused by 
overextraction, San Jose Water started to shift to surface water in the mid-1990s. 



7

 Out of more than sixty pumping stations, San Jose Water  has  12 operational deep well 
stations with a rated capacity ranging from 25 to 190 gpm. The treatment for ground water 
involves the use of Liquid Calcium Hypochlorite.

 Most of San Jose Water’s ground water stations are carefully-selected sites located within 
the residential area of the city. Some of the groundwater stations were constructed by San 
Jose Water while some were donated by subdivision developers who opted to turn over the 
water system of their real estate projects  to San Jose Water.

 1.3 Water Treatment 

1.3.1 Water Treatment Plant No. 1 (WTP1)

 San Jose Water uses the standard coagulation-flocculation-clarification, rapid gravity media 
filtration and chlorine gas disinfection. WTP1, with a 20 MLD capacity uses the coagulation-
flocculation process but employs the pulsator clarifier for turbidity removal. It undergoes 
single media filtration and final disinfection by chlorination. The system has capability for 
preliminary, intermediate and post- chlorination. The system also employs back-up use of 
liquid calcium hypochlorite if chlorine gas is not available. The water treatment plant uses 
Poly Aluminum Chloride for the coagulation, as well as provision for use of additives such as 
Polymer. 

 The first step of the process involves proper mixing of raw water with PAC (Poly Aluminum 
Chloride) with 10% minimum alumina content as coagulant with contact time of less 
than 1 min. Chlorine is also added for preliminary disinfection to eliminate the existing 
microorganism (algae, bacteria)  that is likely to grow in the structures and sludge blanket.

 Water contains colloidal suspended solid which must be gathered into heavy floc to allow 
settling which takes place into two steps:  coagulation that involves destabilizing the colloid 
to precipitate and flocculation process that intends to increase the cohesion of the floc 
formed by coagulation. 

 Following this process is settling that allows the particles in suspension in the water to settle 
by gravity to improve water quality.  Each  of the two (2) pulsator clarifier is designed to 
treat half  of the entire flow. Clarified water is then evenly collected over the whole surface 
by perforated troughs and flows into a canal feeding four filters. Sludge formed from the 
clarifier flows by gravity in the WTP 2 sludge lagoon for disposal.

 Filtration is designed to remove particles suspended in water. The filters provide a 1.2m 
water depth above the filter media. The sand layer allows intensive washing with air and 
water without any grain size degrading or mud ball formation. Filter backwashing is carried 
out by air and water together with surface sweeping using clarified water. The wash water 
from the filter backwashing goes into the wash water recycling tank and allowed to stand 



8

for one hour before recovery and pumped into the flash mixer. The filtered water flows by 
gravity from the filtered water channel outlet into a covered storage tank.

 The final process involves injecting chlorinated water or Liquid Calcium Hypochlorite into 
the filtered water tank to disinfect any remaining contaminant in the water that may be 
dangerous to the health, as well as to meet the standard set in residual chlorine by the 
PNSDW to assure safe drinking water. Chlorinated water then flows into the Treated Water 
tank with capacity of 1,100 m³, which goes to the distribution system.

1.3.2 Water Treatment Plant No. 2 (WTP2)

 Raw water flows to WTP2 under pressure from the MWSS aqueduct No. 6 via a 600mm 
diameter pipework.  This raw water is then pre-treated in the form of screening and grit 
removal before flowing into the raw water tank to assist in equalizing any peaks of high 
turbidity and some minor setting. The 30mld flow then proceeds to the succeeding treatment 
process within WTP 2.

 PAC together with chlorine gas is added and mixed uniformly with raw water by two installed 
paddle mixers. The system have back-up use of liquid calcium hypochlorite for chlorination 
like the WTP1 and also provision for polymer addition. Right after is the first stage of pre-
treatment which is screening. Two screens will prevent large solids from further entering 
the WTP process. The automatic screen cleaning mechanisms and screening conveyor are 
activated by the measurement of differential level of water passing before and after   the 
screen or after a preset time. The screenings collected are discharged into a discharge chute 
and then to a screening bin located at ground level adjacent to the raw water inlet structure.

 A grit separation system is utilized after the screens to remove sand and grit particles from 
the raw water supply. In the aerated grit chamber, grit is removed by causing the raw water 
to flow in a spiral pattern. Air is introduced to the grit chamber via blowers and air diffusers 
along one side causing a perpendicular spiral velocity pattern to flow through the tank.

 In the grit removal system, baffled walls are installed to  faciliate flocculation process. This 
proces  involves slow mixing of coagulated raw water that allows particles to gather to form 
larger, heavier particles called “floc” which will be settled in the raw water tank. In the raw 
water tank, the training walls promote long detention time in order to allow proper settling 
time for the heavier flocs to form as sludge at the bottom of the tank. A small inlet pipe inside 
the raw water tank supplies the two (2) Amiad Microfiber Filter with flow of 2,500 m³/day 
each unit.

  Water then flows into the two flocculation tanks and flows again by gravity into the 
common inlet channel. From the inlet channel the water flow is divided into six (6) filter 
units for filtration of water. Dirty wash water from the filter units gravitates to one of two 
Sludge Separation Tanks (SST). The sludge from the SST gravitates in the sludge lagoon and 
supernatant is pumped back to the inlet chamber of WTP2.



9

 The filtered water from the filter units and Amiad Microfiber Filter enters the contact channel 
where it is dosed with chlorine prior to entering the clear water tanks. The chlorinated clear 
water is then pumped into the distribution system.

1.3.3 Groundwater

 San Jose Water’s existing deep well facilities in areas outside the Sapang Palay Resettlement 
Area  include 12 deep well stations, network of pipelines, elevated water tanks and reservoirs.  
These deep wells have rated capacity of 136 to 1,036 cmd. The treatment for ground water 
involves the use of Liquid Calcium Hypochlorite.                                                                                                                                                                                                         

 The deep well facilities augment water pressure in the high portions and far end of the 
pipelines of the service areas. 

 The water quality of the groundwater is compatible with the PNSDW and thus, do not require 
any treatment except for preventive disinfection using Liquid Calcium Hypochlorite. 

 References:

 San Jose Water Water Safety Plan

	 Citizen’s	Charter 



10

FIGURE 1. WATER TREATMENT PROCESS
Water Treatment Plant No. 1

Capacity: 20,000 cumd



11

FIGURE 2. WATER TREATMENT PROCESS
Water Treatment Plant No. 1

Capacity: 30,000 cumd



12

 

2.0 DESCRIPTION OF THE COMPANY’S QUALITY MANAGEMENT SYSTEM

 2.1 Development of the QMS

The Quality Management System (QMS) of SAN JOSE WATER was developed through rigorous study of the 
existing system, applying improvements and various changes in compliance with the ISO 9001:2015 Standard. 

This Quality Management System defines operating methods of controlling the quality management 
concerning work at each section for the purpose of embodying the company’s Quality Policy as set by the 
Top Management.

SAN JOSE WATER shall maintain this Quality Management Systems to effectively control the business process 
of the company.  The business process enables the organization to provide quality service in the most cost-
effective manner and with the level of quality that meet customer requirements.

SAN JOSE WATER shall also periodically monitor, evaluate and implement quality control of the organization’s 
activities and services and realize acceptable quality performance through continual Improvement.

	 2.2	 Definition	of	Terms

 2.1.1 Quality – is the totality of features and characteristic of a product or service that bear on its ability 
to satisfy stated customers need.

2.1.2 Audit – the systematic, independent, and documented process to objectively determine the 
fulfilment of audit criteria.

2.1.3 Customer Satisfaction – customer’s perception of the degree in which the customer requirements 
has been fulfilled.

2.1.4 Continuous Improvement – recurring activity to increase the ability to fulfil the requirements

2.1.5 Effectiveness – Extent to which planned activities are materialized and planned results achieved

2.1.6 Corrective Action – action to eliminate recurrence of detected non-conformity or other undesirable 
situation.

2.1.7 Non-conformance – non-fulfilment of a specific requirement, either of the standard or company 
policy, procedure and other planned arrangements.

2.1.8 Quality Policy – statement by the company of its intentions and principles in relation to its 
overall intentions and direction with regard to quality concerns, as formally expressed by the Top 
Management through the ISO Facilitator.

2.1.9 Quality Objective – overall goal, arising from the QMS Policy, that the company sets itself to achieve, 
and which are quantified where practicable.



13

QMS 
Manual

QMS Procedures
	and	Work	Instructions

Forms and Records
(Training, Equipment Maintenance, Calibration, 

Purchasing, etc.)

3.0 QUALITY MANAGEMENT SYSTEM DOCUMENTATION

 3.1	 Documentation	Structure

The documentation structure of the Quality Management System is shown in the diagram below:

Level 1 – The QMS Manual describes the policies of the organization to meet and address the requirements 
of the ISO 9001:2015 standard. It provides an overview of the whole quality management system of SAN 